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Awpootaon, Opoppwon kat lvwdoAuon

* AlLooTtaon: ZNUOVTIKO MEPOC TNC PUOLOAOYLKAC OMOLOOTOTLKNAC
QTTOKPLONG TOU OPYAVIOHOU TIOU TIEPLOPLLEL TNV QLLLOPPOY LA LETA OTTO
LLLKPOOKOTILKN N LOLKPOOKOTILKN ayyeLlokn PAABN.

* lvwdoAuaon: Quoko avtifapo tng BpouPwaong nov nmepLlopileL TNV
gmeKTaon Tou BpouBou nEpa tou onpeiov tnc BAAPNC.

2 e TtalBoAoyIKEC KataoTaoeLlg: OpopuBwon-0 Bpopfoc enekteivetal
MEPOL TOU onUeiov NS BAABNC KaL epLloplleL TNV ALUOTLKI) PON O€
ayveia aAa kat kapdlakec BaABidec n aAAec dopEc mou eival
ONUOVTLKEC yLat TN puoLoAoyLKn atpoduvapLkn Aettoupyla.




2UVOTTTLKAL O LNXOLVIOMOG TNE TtNENG

g O UNXAVIOHOG TNG MRENGS KATAANYEL
Platelet activation o0TO oXnuatiopd OPOMBINHZ nov
/ \&/‘ KOTOLAUEL TN METATPOTIH TOU
/ wwwdoyovou o€ LVWOEC.
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2UVOTTTLKOL O HNXOWVLOHMOC TNG LVvWOOAuoNC

Plasminogen activators

e S—

PAI-1

Plasminogen P Plasmin

‘ Fibrin

— z-antiplasmin

Fibrin degradation
products

O UNXAVLIOHOG TNS LVWOOALONG
KOTOLAYEL OTO OXNMHOATIONO
NAAZMINHZ nov anodopel to
wwoec.



KAlvika onpavtika covépopo Opoppwonc

e O&U epdpayua puokapdiou

e Ev tw BaBel pAeBoBpopuPwon

* MMvevpovikn epPoAn

* O&U loxatpiko eykedpaAko emelcodLo

e Otela mepLdpepLkn aptnplakn amodpaén

e Atodppaén eLPUTEVUUEVWY EVOAYYELOKWV KABETNpWV



Tagwvopnon twv avitliOpouBwTikwWV GaApUHAKWVY

Antithrombotic
drugs
Antiplatelet Anticoagulants Fibrinolytic

drugs agents




OPOMBOAYTIKA ®APMAKA

* ONA ta OPOMBOAYTIKA ®APMAKA €xouv €val KOWVO GTOXO: TN
dnuoupyla MAAZMINHZ mou AYNEI to 6pouBo.

THROMBOSIS AND LYSIS « OMa ta pdappaka TNS Katnyopiag autng,

Opie 2012

nPoodEvovTal 0To MPoEVIUO
NAAZMINOTONO Kol TO LETATPEMOUV OTO

Protein C .
SK = 1’" gevepyo eviupo NMAAZMINH.
binds to and
activates © * HMNAAZMINH pe tn ogpd tng mpoodeveTal
Fiasminogen 4@ - eqiinager oto INQAOTONO kat to INQAES tou
tPA ? BpopPou kat to dtaomd, AYNONTAZ £toL 0
\ Bpopupo.
PAI-1
1-PA @ plasminogen
TNK | ™~ activator
inhibitor-1
\

Plasmin — [CLOT LYSIS




Alakpion OpopBoAuTtikwy PpopUAKWY HE BAoN TO ONMELO

dpaonc Touc.

Fibrin-bound
plasminogen

Plasminogen

Plasmin

\J
Fibrin
degradation

Plasminogen
—_—

Circulating
plasminogen

Plasminogen

Plasmin

\/

Fibrinogen
degradation

* To mAaopLvoyovo Bploketal og Vo

HopdEC: eite eAeVBepo oTNV
KUKAodopia, eite mpoodepEvo oTo
wvwdec Touv BpouPou.

Ta BpopPoAutika dapuaka,
avaAoya PE To onUeLlo Mpoodeong
Touc SLakpivovtal ota EIAIKA tou
INQAQY?Z (mpocbdeon oTO LOTLKO
nAaopLvoyovo-Aucon Tou tvwdouc)
kot ota MH EIAIKA (mpoodeon oto
eAeVBepo MAaouLvoyovo-Aucon Tou
vwdoyovou).

Ol 8Ladopég oto onueio Spaong twv OpopfoAvtikwy papudkwv, kaBopilouv Kot TNV EKTAON TWV AVETILOAMNTWVY
SPACEWV TOUGC: YEVIKEUMEVN WWWSOAUON aTtd T N-ELOLKA, OTOXEUMEVN WWwdOGAuoN Ttou Bpopupou ano ta LKA,



Ot duo katnyopiec twv OPOMBOAYTIKQON OAPMAKQN

* EIAIKA TOY INQAOY2:
» ANTEMAAZH (tPA)-ACTILYSE
»PETENAAZH (rPA)-RAPILYSIN
» TENEKTENAAZH (TNK-tPA)- METALYSE

* MH EIAIKA TOY INQAOY2
»>2TPENTOKINAZH

» OYPOKINAZH
»ANIZTPENAAZH

Xopnyouvrtat eite cuotnuoatika (ENAODAEBIA) (r.x. Eudpayua Muokapdiou,
Mveupovikr) euBoAr, loxaLuko egkscba)\u«’)), ette TOMNIKA péow kabetnpa
ToTtoBETNEVOU O0TO onUeio Ttou BpopPou (m.x. Nepldepikn aptnplakn BpouBwaon).



2UYKpLon Twv Eykekplpevwv OpopBoAutikwv Qappakwy

FIBRIN FIBRINOGEN PATENCY RATE
FIBRINOLYTIC AGENT DOSE SPECIFICITY DEPLETION  ANTIGENIC  (90-min TIMI 2 OR 3 FLOW)
Fibrin Specific
Tenecteplase (TNK) Single IV weight-based bolus’ - Minimal No 85%
Reteplase (r-PA) 10 units + 10-unit IV boluses given 30 min apart ++ Moderate No 84%
Alteplase (t-PA) 90-min weight-based infusion® ++ Mild No 73-84%
Non-Fibrin Specific
Streptokinase® 1.5 million units IV given over 30-60 min No Marked YesT 60-68%

r-PA, Reteplase plasminogen activator; t-PA, tissue plasminogen activator.

*Strength of fibrin specificity: +++ is stronger; ++ is less strong.

"Bolus of 30 mg for weight less than 60 kg, 35 mg for 60 to 69 kg, 40 mg for 70 to 79 kg, 45 mg for 80 to 89 kg, and 50 mg for 90 kg or greater.

*Bolus of 15 mag, infusion of 0.75 mg/kg for 30 minutes (maximum, 50 mg), then 0.5 mg/kg (maximum, 35 mag) over the next 60 minutes; the total dose not to exceed
100 mag.

*Streptokinase is no longer marketed in the United States but is available in other countries.

1Streptokinase is highly antigenic and absolutely contraindicated within 6 months of previous exposure because of the potential for serious allergic reaction.

From O'Gara PT, Kushner FG, Ascheim DD, et al 2013 ACCFIAHA guideline for the management of ST-elevation myocardial infarction: a report of the American College
of Cardiology Foundation/American Heart Association Task Force on Practice Guidelines. J Am Coll Cardiol 2013;61:e78.



ErmiAoyn OpopBoAutikov napayovia

e O evbelkvUOUEVOC aTto TIc SleBvelc oOnYLEC yLaL TNV OUYKEKPLUEVN TTaBoAoyLKN
Kataotaon ou amnotel BpopuBoAvcon (m.x ylo tTnv veupovikn EMPOoAR, n
QATETIAQLON, N OTPETTOKWVACN KOL N OUPOKLWVAON ELval Ta (LOVA TTOU €XOUV
evoeLén).

e Y& a.0Beveic mov mapoucLalovTol TIPWLLLOL LETA TNV EVOPEN TWV CUUTTWUATWV
MPOTLUATAL EVac TtapayovTog E6LKOC Tou Vvwoouc (aAtemAdon, peTenAdon,
TEVEKTETAAON).

e Y& a0Beveic younAou Kvduvou (m.x. vEol aoBevelc PE HLKPO, KATWTEPO
Eudpayua), Umopel va xpnoLpomoLlnBel n otpentoKlvaon.

* Ta dapuaKo TTOU artattouy pio ed’amaé 00N MPOTILWVTAL OE OXECN UE TO
dappuaka tov amattolv ToAAATAEC 60oELg, KaBw eplopilouv TNV mBavotnta
AdBouc Katd Th Xopnynon, EXOUV ULKPOTEPO KivOUVOo yLol UN-EYKEDOALKEC
QLULOPPAYLEC KAl pTtopoUV va xopnynBouv Kal mpLv tn LETABOCN OTO VOGOKOUELO.




OpoufoAuon =Oeparneio EMOVALUATWONC

2E NOIEZ KATAZTAZEIZ???

e e ofeiot APTHPIAKH ©POMBQZH kat AITODPA=H ayyeilou
> Eudpayuo Muokapdiou ue avdaonaon ST (STEMI)

> Mveuvpovikn EnBoAn

> loyouko EykedaAiko Eneloodlo

eLOLKA OTAV N EVOELKVUOUEVN UNXOWVLKN ETTOVOLULATWON (TIPWTOYEVAC
ayyeLlomAaoTikn) dev eival epiktn



Opopuoluon =Oeparmela EMAVOLUATWONC

Mote???

* Ooo 10 Suvativ ypnyopotepa amo tnv evapén touv moBoAoyikou
ocupBavtog!!!!
> H OpopuBoAvon doulelel kaAUtepa o€ poodata oxNUATIOHEVOUC OpAuBouc.
» Moaowoi OpopuBol £Xouv EKTETAUEVO MOAUUEPLOUO TOU LVWd0UG TTou TouG KaBota
avOektikoug otn OpopfoAuon.
> H toxUtepn AmoOKOTACTOCH TNG OLUOTLKAG PONG, HELWVEL TLG LOXOLULKEG VEKPWOELG,
Slatnpei tTn BLwooTNTA TOU LOXALULKOU LoToU Kat BeATLwVEL TRV emBiwon.
* OL 81eBveic 0dnyiec mpoodlopilouv ZADQZ Ta XpOVIKA OpLa OTA OTToidL
NMPENEL va YiveTal N OpoufoAvon wote va erteuxOei to pEyitoto 0peAoC
ME TOUG EAaxLotouc Kwvduvouc!!!!



EM®PAIMA MYOKAPAIOY ME ANASTASH ST
(STEMI)



Reperfusion therapy @ESC

European Society
of Cardiology

Recommendations

Reperfusion therapy is indicated in all patients with symptoms of
ischaemia of £12 hours duration and persistent ST-segment elevation.

A primary PCl strategy is recommended over fibrinolysis within
indicated time frames.

If primary PCl cannot be performed timely after STEMI diagnosis,
fibrinolytic therapy is recommended within 12 hours of symptom
onset in patients without contra-indications.

www.escardio.orgfguidelines 2017 ESC Guidalinas forthe Managemantof AMFSTEMI (European Heart Journal 2017 - doi:10.1093 feurh eart)fahx095)
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Fibrinolytic therapy

@ESC

European Society
of Cardiology

Recommendations

When fibrinolysis is the reperfusion strategy, it is recommended

to initiate this treatment as soon as possible after STEMI diagnosis,
preferably in the prehospital setting.

A fibrin-specific agent (i.e. tenecteplase, alteplase, reteplase) is
recommended.

A half-dose of tenecteplase should be considered in patients
275 years of age.

Class | Level

Antiplatelet co-therapy with fibrinolysis

Oral or i.v. aspirin is indicated.

Clopidogrel is indicated in addition to aspirin.

DAPT (in the form of aspirin plus a P2Y,, inhibitor) is indicated for
up to 1 year in patients undergoing fibrinolysis and subsequent PCI.

www.escardio.orgfguidelines 2017 ESC Guidalines forthe Managemantof AMFSTEMI (European Heart Journal 2017 - doi:10.1093faurh eartjfehx095)



Fibrinolytic therapy (continued) @ESC

European Society
of Cardiology

Recommendations Class | Level |

Anticoagulation co-therapy with fibrinolysis

Anticoagulation is recommended in patients treated with lytics until
revascularization (if performed) or for the duration of hospital stay up
to 8 days. The anticoagulant can be:

* Enoxaparini.v. followed by s.c. (preferred over UFH).

» UFH given as a weight-adjusted i.v. bolus followed by infusion.

« In patients treated with streptokinase: fondaparinuxi.v. bolus
followed by an s.c. dose 24 hours later.

Transfer after fibrinolysis

Transfer to a PCl-capable centre following fibrinolysis is indicated in all
patients immediately after fibrinolysis.

www.escardio.orgfguidelines 2017 ESC Guidelinas forthe Managemant of AMFSTEMI (Europaan Heart Journal 2017 - doi:10.1093/aurh eart)fahx095)



Fibrinolytic therapy (continued)

@ESC

Recommendations

Class

Level

Interventions following fibrinolysis

Emergency angiography and PCl if indicated is recommended in
patients with heart failure/shock.

Rescue PCl is indicated immediately when fibrinolysis has failed
(< 50% ST-segment resolution at 60-90 min) or at any time in the
presence of haemodynamic or electrical instability, or worsening
ischaemia.

Angiography and PCl of the IRA, if indicated, is recommended
between2 and 24 hours after successful fibrinolysis.

fibrinolysis.

Emergency angiography and PCl if needed is indicated in the case of
recurrent ischaemia or evidence of reocclusion after initial successful

European Society
of Cardiology

www.escardio.orgfguidelines 2017 ESC Guidalines forthe Managemantof AMFSTEMI (Europaan Heart Journal 2017 - doi:10.1093 faurh eart) fahx(95)



Doses of fibrinolytic agents and ®ESC
antithrombotic co-therapies Euboredr Skt

of Cardiology

Doses of'f}ibrino._ c therapy

1.5 million units over 30-60 mini.v. Previous treatment with
streptokinase or anistreplase

Streptokinase

Alteplase (tPA) |15 mgi.v. bolus
0.75mg/kg i.v. over 30 min (up to 50 mg)
then 0.5 mg/kg i.v. over 60 min (up to 35 mg)

Reteplase (rPA) |10 units + 10 unitsi.v. bolus given 30 min apart

Tenecteplase Single i.v. bolus:

(TNK-tPA) 30 mg (6000 V) if <60 kg

35 mg (7000 IU) if 60 to <70 kg
40 mg (8000 V) if 70 to <80 kg
45 mg (9000 IU) if 80 to <90 kg
50 mg (10000 1) if 290 kg

Itis recommended to reduce to half-dose in
patients 275 years of age.

www.escardio.orgfguidelines 2017 ESC Guidalines forthe Managemantof AMFESTEMI (European Heart lournal 2017 - doi:10.1093faurh aeartjfehx095)



Contra-indications to fibrinolytic therapy @ESC

European Society
of Cardiology

Previous intracranial haemorrhage or stroke of unknown origin at anytime.

Ischaemic stroke in the preceding 6 months.

Central nervous system damage or neoplasms or arteriovenous malformation.

Recent major trauma/surgery/head injury (within the preceding month).

Gastrointestinal bleeding within the past month.

Known bleeding disorder (excluding menses).

Aortic dissection.

Non-compressible punctures in the past 24 hours (e.g. liver biopsy, lumbar
puncture).

www.escardio.orgfguidelines 2017 ESC Guidalines forthe Managemantof AMFESTEMI (European Heart Journal 2017 - doi:10.1093faurh aeartjfehx095)



Contra-indications to fibrinolytic therapy @ESC

European Society
of Cardiology

Transient ischaemic attack in the preceding 6 months.

Oral anticoagulant therapy.

Pregnancy or within 1 week postpartum.

Refractory hypertension (SBP >180 mmHg and/or DBP >110 mmHg).

Advanced liver disease.

Infective endocarditis.

Active peptic ulcer.

Prolonged or traumatic resuscitation.

www.escardio.orgfguidelines 2017 ESC Guidalines forthe Managemantof AMFSTEMI (European Heart Journal 2017 - doi:10.1093/aurh eartj fahx(95)



ENEPTEIEZ META TH OPOMBOAYzH

Interventions following fibrinolysis

Emergency angiography and PCI if indicated is recommended in patients with heart failure/shock.'** **°

Rescue PCl is indicated immediately when fibrinolysis has failed (<50% ST-segment resolution at 60—20 min) or at any time in

. T " A . 121,124,236
the presence of haemodynamic or electrical instability, or worsening ischaemia.

Angiography and PCl of the IRA, if indicated, is recommended between 2 and 24 h after successful fibrinolysis." =" 2#+4

Emergency angiography and PCI if needed is indicated in the case of recurrent ischaemia or evidence of reocclusion after initial

: . 124
successful fibrinolysis.




MNEYMONIKH EMBOAH (PE)



HKT otnv INEYMONIKH EMBOAH

e A e e S e o &



Initial risk stratification of acute PE

[ Suspected acute PE |

¢

[ Shock or hypotension??

a Defined as systolic blood pressure <90 mmHg, or a systolic pressure drop by 240 mmHg, for >15 minutes,

if not caused by new-onset arrhythmia, hypovolagmia, or sepsis.
b Based on the estimated PE-relatad in-hospital or 30-day mortality.

©

FUROPEAN

www.escardio.org/guidelines | (2014):d0i:10.1093/eurheartjiehu283 SOCIETY OF
R CARDIOLOGY



Diagnostic algorithm: high-risk PE
| Suspected PE with shock or hypotension _

Suspected PE with shock or hypotension

r— CT angiography immediately available _-l

No

l

Echocardiography

RV overload

‘ l CT angiography
No Vo5 - gyailable and
patient stabilized

v
No other test available
or patient unstable

v

Search for other causes i SRR
of haemodynamic instability

www.escardio.org/guidelines

Yes

—p CT angiography

!

Positive

Negative

PE-specific treatment:
primary reperfusion

Search for other causes
of haemodynamic instability

©

FUROPEAN

(2014):d0i:10.1093/eurheartjiehu283 SOCIETY OF
g CARDIOLOGY



Risk-adjusted management algorithm

Clinical suspicion of PE
Shock | Hypotension?
|

¥ Yes No v
Diagnostic algorithm Diagnostic algorithm
as for suspected high-risk PE as for suspected not high-risk PE
PE confirmed
Assess clinical risk
(PESI or sPESI)
|
PESI Class N1V PESI Class I
BE confirmed ar sPESI 21 or SPESI=0
confime o )
Intermediate risk
Consider further risk stratification 1
RV function (echo or CT)
Laboratory testing
‘ 1
e One positive
v G posmvel or bath negative v

Intermediate-low risk

AIC; consider early
discharge and home

High risk
AIC; monitoring:

Primar}l consider rescue
reperfusion reperfusion

AIC; hospitalization

treatment, if feasible

haad
EUROPEAN
SOCIETY OF
CARDIOLOGY *

www.escardio.org/guidelines 1l (2014):doi:10.1093/eurheartjiehu283



Acute phase treatment

Class | Level

Recommendations

PE with shock or hypotension (high risk)

It is recommended to initiate intravenous anticoagulation with UFH without
delay in patients with high-risk PE.

Thrombolytic therapy is recommended.

Surgical pulmonary embolectomy is recommended for patients in whom
thrombolysis is contraindicated or has failed.

Percutaneous catheter-directed treatment should be considered as an
alternative to surgical pulmonary embolectomy for patients in whom full-dose
systemic thrombolysis is contraindicated or has failed.

www.escardio.org/guidelines Journal (2014):doi:10.1093/eurheartjlehu283 SOCIETY OF

CARDIOLOGY



Acute phase treatment

Class | Level

Recommendations
PE without shock or hypotension (intermediate or low risk)

Reperfusion treatment

Routine use of primary systemic thrombolysis is not recommended in patients
without shock or hypotension.

Close monitoring is recommended in patients with intermediate-high risk PE to |
permit early detection of haemodynamic decompensation and timely initiation
of rescue reperfusion therapy.

Thrombolytic therapy should be considered for patients with intermediate-
high-risk PE and clinical signs of haemodynamic decompensation.

Surgical pulmonary embolectomy may be considered in intermediate-high-
risk patients if the anticipated risk of bleeding under thrombolytic treatment is
high.

Percutaneous catheter-directed treatment may be considered in intermediate-
high-risk patients if the anticipated risk of bleeding under thromb olytic
treatment is high.

www.escardio.org/guidelines  Journal (2014):doi:10.1093/eurheartjiehu283 SOCIETY OF

CARDIOLOGY



Thrombolytic treatment of PE

Approved thrombolytic regimens for pulmonary embolism

Streptokinase 250 000 |U as a loading dose over 30 minutes, followed by 100 000 |1U/h
over 12-24 hours.

Accelerated regimen: 1.5 million IU over 2 hours.

Urokinase 4400 |UKkg as a loading dose over 10 min, followed by 4400 IU kg per
hour over 12-24 hours.

Accelerated regimen: 3 million IU over 2 hours.

ntPA 100 mg over 2 hours; or

0.6 mg/kg over 15 minutes (maximum dose 50 mg).

©

FUROPFAN

www.escardio.org/guidelines Journal (2014):doi:10.1093/eurheartj/ehu283 SOCIETY OF

CARDROGY*



Contraindications to thrombolysis

Absolute contraindications:*

* Haemorrhagic stroke or stroke of unknown origin at any time

* Ischaemic stroke in the preceding 6 months

* Central nervous system damage or neoplasms

* Recent major trauma/surgery/head injury in the preceding 3 weeks
Gastrointestinal bleeding within the last month

Known bleeding risk

Relative contraindications

* Transient ischaemic attack in the preceding 6 months

* Oral anticoagulant therapy

* Pregnancy, or within one week postpartum

* Non-compressible puncture site

* Traumatic resuscitation

* Refractory hypertension (systolic blood pressure >80 mm Hg)
* Advanced liver disease

* Infective endocarditis

* Active peptic ulcer @

FUROPEAN

LR “Absolute contraindications to thrombolysis might become relative in a patient with sociew of
immediately life-threatening high-risk PE.




OZzY IZXAIMIKO ETKE®AAIKO EMEIZOAIO (AlS)



Enelyovoa ektipnon tov a.cBevouc

2.1. Stroke Scales COR LOE
1. The use of a stroke severity rating scale, preferably the NIHSS, is
recommended.
Testnd o it Paspenses and Scoeos
14 Level of consclousness 0 Ajgrt
1—Dvowsy
2—(otunded
_ I—Comataresponsive
18 Orurfation questions (2) O—Nwmbommw
i i 7 Limb ataxia 0—No ataxia
| | 2—Answars nother comecty
1 Response 1o commands (2) O—Pertorms both tasks ooerectly 1—Ataxiain 1 limb
LT 2—Ataxia in 2 limbs
2—FPorforms netther
2 Gaze D—Noemal horlzontst movenents 8 Sensory 0—No sensory loss
1—FPartal gaze palsy .
| <y 1—Mild sensory loss
3 Visual tolds 0—Mo visual tiskd defect 2—~Severe sensory loss
| 1—Partial hemianopia
~ . o 9 Language 0—Normal
| 3—Hilsernl hemiancpia 1—Mild aphasia
0—Normal :
S Yaciel ot 2—Severe aphasia
2—Purtal tacial weabkvess 2T, 3—Mute or global aphasia
3—Complets unlateral pagy
5 | Motor Ranction ¢arm) O—No it ~~ “ 10 Articulation 0—Normal
— Bl oL 1—Mild dysarthria
} boRgh 4 2—Falis before 10 ¢
R . m @ 4 R ?:‘"9"“" aganst gravey 2—Severe dysarthria
L - 8 8 = * ‘i"%"'“’";' # 11 Extinction or inattention 0—Absent
6 b Matar Rnctongeq) S RN
Lol | T—Poft before 5 5 1—Mild loss (1 sensory modality lost)
e b ledl 2—Severe loss (2 modalities lost)
3N eftort aguinst gravity

4—No movement Adapted from Lyden et al.®2 Copyright © 1994, American Heart Association, Inc.



AmEeLKOVLON TOU eyKepAAOU

1. All patients admitted to hospital with suspected acute stroke
should receive brain imaging evaluation on arrival to hospital. In
most cases, noncontrast CT (NCCT) will provide the necessary
information to make decisions about acute management.

2. Systems should be established so that brain imaging studies can be
performed within 20 minutes of arrival in the ED in at least 50% of

patients who may be candidates for IV alteplase and/or mechanical
thrombectomy.




AAAEC SLOYVWOTIKEC EEETACELC

2.3. Other Diagnostic Tests COR AM\ec dokipaoiec omwe INR, aplBuoc
1. Only the assessment of blood glucose must precede the initiation of atporetaiiwy kat APTT Bewpouvtal amopaitnTes
IV alteplase in all patients. ‘ A MONO eav vnapxet urtoPia Statapaxwv mAENG.

Edooov amod to LoToplko SEV TEKUNPLWVETAL
urtoPia Statapaxwy, TA AMOTEAECHATO TWV

TopamAavw eéetaoewv v dikatoAoyouv ma tThv

2. Baseline ECG assessment is recommended in patients presenting

kaBuotEpnon otnv évapén tng OPOMBOAYZHS.
with AIS, but should not delay initiation of IV alteplase.

3. Baseline troponin assessment is recommended in patients
presenting with AlS, but should not delay initiation of IV alteplase.




AANEZ ENEPTEIEZ NMPIN TH OPOMBOAY2H

2. Patients who have elevated BP and are otherwise eligible for
treatment with IV alteplase should have their BP carefully lowered
so that their systolic BP is <185 mm Hg and their diastolic BP is
<110 mmHg before IV fibrinolytic therapy is initiated.

Table 5. Options to Treat Arterial Hypertension in Patients With AIS Who Are Candidates for Acute Reperfusion Therapy*

Class IIb, LOE C-EO

Patient otherwise eligible for acute reperfusion therapy except that BP is >185/110 mmHg:

Labetalol 10-20 mg IV over 1—2 min, may repeat-1 time; or

Nicardipine 5 mg/h IV, titrate up by 2.5 mg/h every 5-15 min, maximum 15 mg/h; when desired BP reached, adjust to maintain proper BP limits; or

Clevidipine 1-2 mg/h IV, titrate by doubling the-dese every 2=5'min-until. desired BP-reached; maximum 21 mg/h

Other agents (eg, hydralazine, enalaprilat) may also be considered

If BP is not maintained <185/110 mmHg, do not administer alteplase

Management of BP during and after alteplase or other acute reperfusion therapy to maintain BP <180/105 mmHg:

Monitor BP every 15 min for 2 h from the start of alteplase therapy, then every 30 min for 6 h, and then every hour for 16 h

If systolic BP >180-230 mmHg or diastolic BP >105-120 mmHg:

Labetalol 10 mg IV followed by continuous IV infusion 2—8 mg/min; or

Nicardipine 5 mg/h IV, titrate up to desired effect by 2.5 mg/h every 5-15 min, maximum 15 mg/h; or

Clevidipine 1—2 mg/h IV, titrate by doubling the dose every 2-5 min until desired BP reached; maximum 21 mg/h

If BP not controlled or diastolic BP >140 mm Hg, consider IV sodium nitroprusside



OPOMBOAYZH 2TO IZXAIMIKO EFTKE®AAIKO EMEIZOAIO

© 35.1V Alteplase COR

1.1V alteplase (0.9 mg/kg, maximum dose 90 mg over 60 minutes with initial
10% of dose given as bolus over 1 minute) is recommended for selected
patients who may be treated within 3 hours of ischemic stroke symptom
onset or patient last known well or at baseline state. Physicians should
review the criteria outlined in Table 6 to determine patient eligibility.

2.1V alteplase (0.9 mg/kg, maximum dose 90 mg over 60 minutes with
initial 10% of dose given as bolus over 1 minute) is also recommended
for selected patients who can be treated within 3 and 4.5 hours of
ischemic stroke symptom onset or patient last known well. Physicians
should review the criteria outlined in Table 6 determine patient eligibility.

BP should be maintained <180/105 mmHg for at least the first 24
hours after IV alteplase treatment.



ENAEIZEIZ EIZAIQIrH2 2TO NMPQTOKOANO OPOMBOAY2ZH2

Indications (Class I)

Within 3 h* IV alteplase (0.9 mg/kg, maximum dose 90 mg over 60 min with initial 10% of dose given as bolus over 1 min) is recommended for
selected patients who may be treated within 3 h of ischemic stroke symptom onset or patient last known well or at baseline state.
Physicians should review the criteria outlined in this table to determine patient eligibility. (Class I; LOE A)

Age For otherwise medically eligible patients >18 y of age, IV alteplase administration within 3 h is equally recommended for patients
<80 and >80y of age.t (Class I; LOE A)

Severity For severe stroke symptoms, IV alteplase is indicated within 3 h from symptom onset of ischemic stroke. Despite increased risk of
hemorrhagic transformation, there is still proven clinical benefit for patients with severe stroke symptoms.t (Class I: LOE A)

For patients with mild but disabling stroke symptoms, IV alteplase is indicated within 3 h from symptom onset of ischemic stroke.
There should be no exclusion for patients with mild but nonetheless disabling stroke symptoms, in the opinion of the treating
physician, from treatment with IV alteplase because there is proven clinical benefit for those patients.t (Class I: LOE B-R)t

3-45n* IV alteplase (0.9 mg/kg, maximum dose 90 mg over 60 min with initial 10% of dose given as bolus over 1 min) is also
recommended for selected patients who can be treated within 3 and 4.5 h of ischemic stroke symptom onset or patient last known
well. Physicians should review the criteria outlined in this table to determine patient eligibility.t (Class I; LOE B-Rt

Age IV alteplase treatment in the 3- to 4.5-h time window is recommended for those patients <80 y of age, without a history of both
Diabetes mellitus diabetes mellitus and prior stroke, NIHSS score <25, not taking any OACs, and without imaging evidence of ischemic injury
Prior stroke involving more than one third of the MCA territory.t (Class I: LOE B-R/t

Severity

0OACs

Imaging
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Urgency Treatment should be initiated as quickly as possible within the above listed time frames because time to treatment is strongly
associated with outcomes.t (Class I: LOE A)
BP IV alteplase is recommended in patients whose BP can be lowered safely (to <185/110 mmHg) with antihypertensive agents, with

the physician assessing the stability of the BP before starting IV alteplase.t (Class I; LOE B-NR)%

Blood glucose

IV alteplase is recommended in otherwise eligible patients with initial glucose levels >50 mg/dL.{ (Class I; LOEA)

CT IV alteplase administration is recommended in the setting of early ischemic changes on NCCT of mild.to.moderate extent (other than
frank hypodensity).t (Class I; LOE A)

Prior antiplatelet IV alteplase is reecommended for patients taking antiplatelet drug monotherapy before stroke on the basis of evidence that the

therapy benefit of alteplase outweighs a possible small increased risk of SICH.t (Class I; LOE A)

IV alteplase is recommended for patients taking antiplatelet drug combination.therapy (eg, aspirin and clopidogrel) before stroke on
the basis of evidence that the benefit of alteplase outweighs a probable increased risk of SICH.t (Class I; LOE B-NR)t

End-stage renal disease

In patients with end-stage renal disease on-hemodialysis and-normal-aPTT, |V alteplase is recommended.t (Class I; LOE C-LD)
However, those with elevated aPTT may have elevated risk for hemorrhagic complications.
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Time of onset IV alteplase is not recommended in ischemic stroke patients who have an unclear time and/ or unwitnessed symptom onset and in
whom the time last known to be at baseline state is >3 or 4.5 h.1 (C/ass /lll: No Benefit; LOE B-NR)t§

IV alteplase is not recommended in ischemic stroke patients who awoke with stroke with time last known to be at baseline state >3
or 4.5 h.t (Class lll: No Benefit: LOE B-NR)1§

CT IV alteplase should not be administered to a patient whose CT reveals an acute intracranial hemorrhage.t (Class /ll: Harm; LOE
C-EO1§

There remains insufficient evidence to identify a threshold of hypoattenuation severity or extent that affects treatment response
to alteplase. However, administering IV alteplase to patients whose CT brain imaging exhibits extensive regions of clear
hypoattenuation is not recommended. These patients have a poor prognosis despite IV alteplase, and severe hypoattenuation
defined as obvious hypodensity represents irreversible injury.t (Class lll: No Benefit: LOE A)§

Ischemic stroke within | Use of IV alteplase in patients presenting with AIS who have had a prior ischemic stroke within 3 mo may be harmful.1 (Class /Il

3 mo Harm; LOE B-NR)§
Severe head trauma In AIS patients with recent severe head trauma (within 3 mo), IV alteplase is contraindicated.t (Class /ll: Harm; LOE C-EO)1§
within 3 mo

Given the possibility of bleeding complications from the underlying severe head trauma, IV alteplase should not be administered in
posttraumatic infarction that occurs during the acute in-hospital phase.t (Class /ll: Harm; LOE C-E0)}§

(Recommendation wording modified to match Class Il stratifications.)

Intracranial/intraspinal | For patients with AIS and a history of intracranial/spinal surgery within the prior 3 mo, IV alteplase is potentially harmful.t (Class /I
surgery within 3 mo Harm; LOE C-E0)§
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IV alteplase administration in patients who have a history of intracranial hemorrhage Is potentially harmful.t (Class M- Harm;
LOE C-EOVE§

IV alteplase is contraindicated in patients presenting with symploms and signs most consistent with an SAH. T (Crass Ill: Harm;

LOE C-EO)8

Patlents with a structural GI malignancy or recent bleeding event within 21 d of their stroke event should be considered high risk.
and IV alteplase administration is potentially harmful.t (Qass M- Harm; LOE C-EOiE§

The safety and efficacy of IV alteplase for acute stroke patients with platelets <100 000/mm’, INR >1.7, aPTT >40 s, or PT >15 8
are unknown, and IV alteplase should not be administered.t (Class Il Harm; LOE C-EO\%§

(In patients without history of thrombocytopenia, treatment with IV alteplase can be initiated before avallability of platelet count

but should be discontinued if platelet count is <100 000/mm?®. In patients without recent use of OACs or heparin, treatment with IV
alteplase can be initiated before availability of coagulation test results but should be discontinued If INR is >1.7 or PT Is abnormally
elevated by local laboratory standards.)

(Recommendation wording modified 1o match Ciass lll stratifications,)

IV alteplase should not be administered to patients who have received a treatment dose of LMWH within the previous 24 h.1 (Class
Il: Harm; LOE B-Nfj

(Recommendation wording modified to match Class lll stratifications.)

The use of IV altepiase In patients taking direct thrombin Inhbitors or direct factor Xa Inhibitors has not been firmly established but may be

harmful.t (Class W: Hamn; LOE C-EONS IV alteplase should not be administered to patients 1aking direct thrombin inhibitors or direct factor
Xa Inhibitors unless laboratory tests such as aPTT, INR, piatelet count, ecarin clotting time, thrombin time, or appropriate direct factor Xa
activity assays are norral or the patient has not received a dose of these agents for >48 h (assuming normal renal metabolizing funclion).

(Alteplase could be considered when appropriate laboratory tests such as aPTT, INR, ecarin clotting time, thrombin time, or direct
factor Xa activity assays are normal or when the patient has not taken a dose of these ACs for 48 h and renal function Is normal.)

(Recommendation wording modified to match Ciass il stratifications.)

Antiplatelet agents that Inhibit the glycoprotein lib/llka receptor shouid not be administered concusrently with IV alteplase outside a
clinical trial. 1 (Class W: Harm; LOE B-RM$§

(Recommendation wording modified to match Ciass Hll stratifications.)

For patients with AIS and symptoms consistent with infective endocarditis, treatmentwith IV alteplase should not be administered
because of the increased risk of intracranial hemorrhage.t (Class I Harm, LOE C-LDV§

(Recommendanm wordlm modmed to match Class ill shlmmws )

IV alteplase in AlSknown or suspected to be msoelated with aom: arch dissecuonh potentially harmful and should not be
administered. 1 (Class M Harm: LOE C-E0R§

(Recommendanm wordlm modlled to mllcn Ctasslll smncmms y

IV alteplase treatment for patients with AIS who harbor an Intra-axial tntraaamal neoplasm Is potentially harmful. t (Class It: Harm;

| LOE C-EOR§
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Infuse 0.9 mg/kg (maximum dose 90 mg) over 60 min, with 10% of the
dose given as a bolus over 1 min.

Admit the patient to an intensive care or stroke unit for monitoring.

If the patient develops severe headache, acute hypertension, nausea, or
vomiting or has a worsening neurological examination, discontinue the
infusion (if IV alteplase is being administered) and obtain emergency head
CT scan.

Measure BP and perform neurological assessments every 15 min during
and after IV alteplase infusion for 2 h, then every 30 min for 6 h, then
hourly until 24 h after IV alteplase treatment.

Increase the frequency of BP measurements if SBP is >180 mmHg or if
DBP is >105 mm Hg; administer antihypertensive medications to maintain
BP at or below these levels (Table 5).

Delay placement of nasogastric tubes, indwelling bladder catheters, or
intra-arterial pressure catheters if the patient can be safely managed
without them.

Obtain a follow-up CT or MRI scan at 24 h after IV alteplase before starting
anticoagulants or antiplatelet agents.




ENAOKPANIA AIMOPPATIA KATA TH ©OPOMBOAY2zH

Stop alteplase infusion
CBC, PT (INR), aPTT, fibrinogen level, and type.and cross-match

Emergent nonenhanced head CT

Cryoprecipitate (includes factor VIll): 10 U infused over 10-30 min (onset in
1 h, peaks in 12 h); administer additional dose for fibrinogen level of <200
mg/dL

Tranexamic acid 1000 mg IV infused over 10 min OR e-aminocaproic acid
4-5 g over 1 h, followed by 1 g IV until bleeding is controlled (peak onset
in 3 h)

Hematology and neurosurgery consultations

Supportive therapy, including BP management, ICP, CPP, MAP,
temperature, and glucose control




OAHrIEZ yiwa tnv ANAZTPO®DH twv ANTIOPOMBQTIKQN OAPMAKQN
o ENAOKPANIA AIMOPPATIA

OPOMBOAYTIKOI KPYOKA®IZHMA 10 U 1.V
MAPATONTEZ H
-ACTILYSE ANTI-INQAOAYTIKOI
MAPATONTES EMI ANTENAEIZHS
-METALYSE TOY KPYOKAGIZHMATOS:
_RAPILYSIN TPANEZAMIKO OZY: 10-15mg/kg | TRANSAMIN | S00mg/S i amp
I.V. og 20 min
H
e-AMINOKAMPOIKO OZY 4-5g AMICAR 250mg/ml
V.




ErmunAokéc tng OpopoAvong

* Alpoppayio: 2 ortolodnNmote ocnUeLo Tou cwpatoc AAAA n
ENAOKPANIA AIMOPPATIA eival n o coBopn.

» E¢aptatal anod to pappoko mou xpnotponotnonke (VnAotepa mocoota armno
o MN-eL0Ka Tou tvwdouc pappaka) AAAA Kot oo Tnv mapouvacio
riopayovtwy Kivduvou (YYnAnR aptnplokn eon Katd TtV MPOoEAEUON,
pneyaAn nAkia, xopunAo cwpatiko Bapoc, coBapn KapdLoKn AVETAPKELQ,
aLpoppaykn 61abeon-vedpLkn N NTATIKA OVETIAPKELQ).

* AAAepyLkEC avTidpaocelc: Eldika pe tn 2TPEMTOKINAZH
* ELBOoAKA emelcodL
* EykedaAkd enelcodla



2YMMNEPAZMATA

* HOPOMBOAY2H AMNOTEAEI ZHMANTIKH ©OEPANEYTIKH MEOOAO 2E
2YITKEKPIMENE2 KATA2TAZEIZ.

* [TPEMEI MANTA NA AIENEPTEITAI ANTO KATAPTIZMENO KAI EMINEIPO
[MPO2QMNIKO.

* MMOPEI NA ZQZEI ZQEZ OTAN AIENEPTEITAI 2Q2TA 2YMOQNA ME TIZ
AIEONEI2 KATEYOYNTHPIE2Z OAHTIEZ.



